

Third Party Test Report

DATE: May 5, 2023

FILE: WORPRO.A041323C
PO #: 154799

CLIENT: Worldwide Protective Products
1409 Worldwide Lane
Wilkesboro, NC 28697

ATTN: Kimberly Roten

SAMPLE IDENTIFIED BY CLIENT AS:

Gloves Submitted
Name: 59G
Ref: 5 pairs
Color Yellow

TEST PROCEDURES:

TEST RESULTS:

	CONDUCTIVE & COMPRESSIVE HEAT RESISTANCE (CCHR) PER ASTM F1060, AS RECEIVED		THICKNESS PER ASTM D1777 OPTION 1
	TIME TO PAIN	TIME TO BURN	
	*****		*****
SPECIMEN 1	17.68 seconds	36.26 seconds	0.2465 in
SPECIMEN 2	15.79 seconds	32.04 seconds	0.2423 in
SPECIMEN 3	16.38 seconds	33.92 seconds	0.2458 in
SPECIMEN 4	18.05 seconds	33.56 seconds	0.2436 in
SPECIMEN 5	14.47 seconds	30.97 seconds	0.2457 in
*****	*****		*****
AVERAGE	16.47 seconds	33.35 seconds	0.2448 in

Plate Temperature: 608°F (320°C)

Signed For The Company By

Joseph Lin
Laboratory Manager


Stacy Sadowy
Quality Assurance Manager